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LTE Band 2 / 5MHz
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SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
-30 dB -30 dBm
-40 dg AT Vet -40 dBm S s
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 952.25137 MHz -46.74 dBm -33.74 dB 30,000 MHz 1,000 GHz 1.000 MHz 992.97101 MHz -46,33 dém -33,33 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.83340 GHz -46.65 dBm -33.65 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.72729 GHz -46.95 dBm -33.95 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.95591 GHz -45,55 dBm -32,55 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,47619 GHz -45,51 dBm -32,51 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.80692 GHz -41.28 dBm -28.28 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.98742 GHz -41.43 dBm -26.43 db
9.000 GHz 13.000 GHz 1.000 MHz 10.59605 GHz -41.2¢ dBm -28.24 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.60305 GHz -41.50 dBm -28.50 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.87203 GHz -36.87 dBm -23.87 dB 13.000 GHz 19,500 GHz 1.000 MHz 17.60090 GHz -36.73 dBm -23.73 dB
—_— —_—
)i 2 )i [
L JL ) L JL J
Jat 09:46:56 08
Spectrum [DVD]
Ref Level 0.00 dém  Offset 11.80 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
10 AB I10LS NE_ABS PARS
| SPURIOUS_LINE_ABS_
-20 dém
-30 dém
-40 dem x — e e i
il s
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1,000 GHz 1,000 MHz 992,97101 MHz -46,95 dBm -33.95 dB.
1.000 GHz 1.840 GHz 1.000 MHz 1.63829 GHz -46.95 dBm -33.95d8
1.920 GHz 3.000 GHz 1.000 MHz 2,97211 GHz -45.48 dem -32.48 d&
3.000 GHz 9.000 GHz 1.000 MHz 6.92442 GHz -41.00 dBm -28.00 dB
9.000 GHz 13,000 GHz 1.000 MHz 1063655 GHz -41.41 dBm -28.41 dB
13.000 GHz 19,500 GHz 1.000 MHz 1586453 GHz -36.84 dBm -23.84 d&
i
JL J
Date: 2.FEB.2021 08:
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG002628-02B

LTE Band 2/ 15MHz

Lowest Channel / QPSK

Middle Channel / QPSK

Spe Y

Ref Level 0.00 dBm Offset 11.80 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 0,00 dBm
SGL Count 100/100

Offset 11.90 dB Mode Auto Sweep

@1 AvgPwr

(@1 AvgPwr

PABS

-10 ddRi INE_ARS

-10 defif

PARS
INE_ABS

Limit rwrk
SPURIOUS

Limit -‘thr'rk
BEURIOUS

SPURIOUS_LINE_ABS
-20 dB

SPURIOUS_LINE_ABS
-20 dBm

.30 dB

<30 dBm

40 dB

A,

-40 dBm

il

-60 dBm

-70 dBm

-80 dBm

-390 dBm

Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1,000 GHz 1.000 MHz 887.29385 MHz -46.81 dBm -33.81 dB 30,000 MHz 1,000 GHz 1.000 MHz 932.37631 MHz -46.75 dém -33.75dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83811 GHz -47.16 dBm -34.16 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.60681 GHz -47.02 dBm -34.02 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.97535 GHz -45,58 dBm -32,58 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,52190 GHz -45,50 dBm -32,50 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.91892 GHz -41.28 dBm -28.28 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.91942 GHz -41.36 dBm -28.36 db
9.000 GHz 13.000 GHz 1.000 MHz 10.63855 GHz -41,38 dBm -28.38 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.58355 GHz -41,39 dBm -28.39 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.81903 GHz -36.90 dBm -23.90 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.88203 GHz -36.75 dBm -23.75 dB
—_— —_—
)i 2 )i [
L JL ) L JL J
D: 09:55:19 08:5 1
Spectrum [DVD]
Ref Level 0.00 dém  Offset 11.80 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
10 AB I10LS NE_ABS PARS
| SPURIOUS_LINE_ABS_
-20 dém
-30 dém
-40 dBm — i ad S
WIIMMWW—*“ bt
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1,000 GHz 1,000 MHz 955,15992 MHz -46,78 dBm -33.76 dB.
1.000 GHz 1.840 GHz 1.000 MHz 1.47415 GHz -47.14 dBm -34.14 dB
1,920 GHz 3.000 GHz 1.000 MHz 1,92270 GHz -43,38 dBém -30.38 d8
3.000 GHz 9.000 GHz 1.000 MHz 6.88643 GHz -41.46 dBm -28.46 dB
9.000 GHz 13,000 GHz 1.000 MHz 1057105 GHz -41,29 dBém -28.29 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.85403 GHz -36.86 dBm -23.86 d&
i
JL J
Date: 2.FEB.2021 10:00:29
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ssamonias. FCC RADIO TEST REPORT Report No. : FG002628-02B

LTE Band 2 / 20MHz

Spe ¥
Ref Level 0,00 dém  Offset 11.80 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 11,90 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
-30 dB -30 dBm
40 dB A v 40 dBm P o
P S I . IR, e T R e
-60 dBm
-70 dBm
-0 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 972.12644 MHz -46.68 dBm -33.68 dB 30,000 MHz 1,000 GHz 1.000 MHz 89795852 MHz -46,81 dBm -33.81 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83340 GHz -46.64 dBm -33.64 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.59799 GHz -46.90 dBm -33.90 d
1,920 GHz 3,000 GHz 1.000 MHz 2.97463 GHz -45,52 dBm -32,52 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,49455 GHz -45,33 dBm -32,33 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.91942 GHz -41.38 dBm -28.38 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.98592 GHz -41,39 dBm -268.3% db
9.000 GHz 13.000 GHz 1.000 MHz 10.63305 GHz -41.53 dBm -28.53 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.67254 GHz -41.54 dBm -28.54 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.81303 GHz -36.79 dBm -23.79 dB 13.000 GHz 19,500 GHz 1.000 MHz 17.60190 GHz -36.87 dém -23.87 d&
—_— —_—
)il [ )i ra

Highest Channel / QPSK

Spectrum [DVD]
Ref Level 0.00 dém  Offset 11.80 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
10 AB I10LS NE_ABS PARS
| SPURIOUS_LINE_ABS _
-20 dém
-30 dém
-40 dBm — ot VA
N I B R
Gl
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 960,49225 MHz -46,84 dBm -33.94 d8
1.000 GHz 1.840 GHz 1.000 MHz 1,75877 GHz -47.14 dBm -34.14 dB
1.920 GHz 3.000 GHz 1.000 MHz 2.50894 GHz -45.46 dBm -32.46 d&
3.000 GHz 9.000 GHz 1.000 MHz 6.91592 GHz -41.37 dBm -28.37 dB
9.000 GHz 13,000 GHz 1.000 MHz 10.58205 GHz -41,55 dBm -28.55 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.86353 GHz -36.86 dBm -23.86 d&
i
JL J
Date: Z.FEB.2021 10:08:
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ssamonias. FCC RADIO TEST REPORT Report No. : FG002628-02B

Frequency Stability

Test Conditions LTE Band 2 (QPSK) / Middle Channel Limit

Temperature Voltage BW 10MFHz Note 2.

(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0006
40 Normal Voltage 0.0033
30 Normal Voltage 0.0044
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0010
0 Normal Voltage 0.0023

PASS
-10 Normal Voltage 0.0030
-20 Normal Voltage 0.0049
-30 Normal Voltage 0.0004
20 Maximum Voltage 0.0004
20 Normal Voltage 0.0000
20 Battery End Point 0.0023

Note:
1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.2 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456 Page Number 1 A2-34 of 34
FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPO

RT

Report No. : FG002628-02B

LTE Band 4

Peak-to-Average Ratio

Mode

LTE Band 4 / 20MHz

Mod. QPSK

16QAM

64QAM Limit: 13dB

RB Size Full RB

Full RB

Full RB Result

Middle CH 4.75

6.09

6.67 PASS

LTE Band 4 / 20MHz / QPSK

LTE Band 4/ 20MHz / 16QAM
Middle Channel / Full RB Middle Channel / Full RB
Ref Level 30.00 cBm  Offset 11,70 b Ref Level 30.00 cBm  Offset 11,70 b
lo_att 30.de__AQT 2ms @ RBW 20 MHz lo_att 30.de__AQT 2ms @ RBW 20 MHz
@153 view @153 view
e :‘-"-.\__‘
o - o -
00 00
1E- \\ 1E- \
] 1
1€ \ 1€ ',‘
] |
| |
CF 1.7925 GHz ‘ Mean Pwr + 20.00 di CF 1.7925 GHz Mean Pwr + 20.00 db
C y C Distribution Function Samples: 130000 C y C Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0% | p.01%
Trace 1 | 2123 cbm 26,31 dbm 5.08 dB 2.43 dB 4.03 dB 4.75 dB 4.99 dB Trace 1 | 20,30 cbm 27,14 dbm 5.94 dB 3.01d8 5.16 dB 5.09 dB 5.58 dB
)j W e )i AR W6
LTE Band 4/ 20MHz / 64QAM

Middle Channel / Full RB

Spectrum -
Ref Level 30.00 cBm  Offset 11,70 6B
o att 30.ds__AQT 2 ms @ RBW 20 MHz
(@153 view
-
o
0.0
1E-
) |
1E -
1A
1
|
=
CF 1.7325 GHz Mean Pwr + 20.00 dB
Ci y Cumulative Distril Function Samples: 130000
Mean | Peak | Crest 0% | 19% | pa%e | op.o1% |
Trace 1 19,325 dBm 27.25 dBm 7.89 d8 3.01 dB 5.33 dB 6.67 dB 7.45 dB
— —
| BERREEE I )

TEL : 886-3-327-3456

FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG002628-02B

26dB Bandwidth

Mode LTE Band 4 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH 123 | 124 | 303 | 3.00 | 487 | 486 | 9.85 | 9.69 | 14.36 | 14.51 | 18.98 | 18.90

Mode LTE Band 4 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM - |6AQAM| - |64QAM| - |64QAM| - |64QAM - |64QAM| -
Middle CH 1.24 - 3.04 - 4.95 - 9.67 - 1436 | - | 1922 | -

TEL : 886-3-327-3456 Page Number 1 A4-2 of 34

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG002628-02B

LTE Band 4

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

G o)
Ref Level 30.00 cbm  Offset 11,70 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11,70 b = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
16.18 dBm) ™M1[1]
179258110 GHz
= 26.00 dB @ ¥ nd@ 26.00 dB
- e A 1.228000000 MHz| 104 7 ;AT 1.242000000 MHz
i Q factor 1410.9 Q factor 1395.1
a 7 0 t
10 df -10 o A
|
20 d 20 d
. e _ n -~ | AT
B0
40 df -40 di
50 d -50 di
&nd 60 d
CF 1.7325 GHz 1001 pts Span 2.8 MHz CF 1.7325 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 1.7325811 GHz 16.18 dBm nd@ down 1.228 MH2 M1 1.7326566 GHz 15.35 dBm nd@ down 1,242 MHZ
TL 1 17318874 GHz -9.92 dBm nd8 26.00 dB TL L 1.731879 GHz -10.35 dBm n 26.00 dB
T2 1 17331164 GHz -10.04 dam qQ factor 1410.9 T2 1 1.733121 GHz -10.63 dam qQ factor 1395.1
L U J L JU J L]

Middle Channel / 3MHz / QPSK

Middle Channel /

3MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 11,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 17.20 dBm) ™M1[1] 16.12 dBm)
! 1.73276970 GHz 1.73250600 GHz,
20 20 -
| ~S_nds -~ 26.00 dB nd 26.00 dB
o “hw 2.027000000 MHZ 04 ~ L BT 2.003000000 MHZ]
i Q factor 572.4) 7 Q factor 576.9
od 4 0 d
T
-10 df j -10 d
]
/
20 d F 20 di T
- — AN ) ot [an VRN NP
e o Cas REL T e =
40 df -40 di
50 df 50 d
-6 df -60 di
CF 1.7925 GHz 1001 pts Span 6.0 MHz CF 17925 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 17327697 GHz 17.20 dam nd8 down 3.027 MHz ML 1.732506 GHz 16.12 dam nd8 down 3.003 WAz
T 1 1,7309895 GHz -6.98 dBm nd8 26.00 dB TL L 1.7310015 GHz -9.69 dBm nd8 26,00 d8
T2 1 1,7340165 GHz -8.57 dBm Q factor 572.4 T2 1 1.7340045 GHz -10.16 d8m Q factor 576.9
L U J wa L JU J L]

Middle Channel / 5MHz / QPSK

Middle Channel /

5MHz / 16QAM

Spectrum vectrum
Ref Level 30.00 cbm  Offset 11,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.08 dBm) ™M1[1] 14.27 dBm)
1.73422800 GHz 1.73096200 GHz,
= — ndB 26.00 dB @ v ndB 26.00 dB
g vy A B 4.865000000 MHZ| 0d N A i B P iy 4.855000000 MHz|
i Q factor 356.5) i’ Q factor \ 356.5
a TF o
-10 df ?‘ -10 d
204 [ 20d
f'l L f
o Lapl Aoh N e o
g, A . g il B N
40 df -40 di
50 df 50 d
-6 df -60 di
CF 1.7925 GHz 1001 pts Span 10.0 MHz CF 17925 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1.734228 GHz 16.08 dam nd8 down 4.865 MHz ML 1.730962 GHz 14,27 dBm nd8 down 4,855 MHZ
T 1 1,730082 GHz -10.14 dBm nd8 26.00 dB TL L 1730052 GHz -11.58 dBm 26,00 d8
T2 1 1,734948 GHz -10.11 d8m Q factor 356.5 T2 1 1.734908 GHz -11.50 d8m 356.5
L U J wa L JU J L]

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG002628-02B

LTE Band 4

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

L I

) )
Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
16.45 dBm)| MI[1] 15.48 dBm
1.7331190 GHZ| 1.7332990 GHz
= . 26.00 dB @ y _ nde 26.00 dB
o T At s 9.850000000 MHZ 104 AN 9.690000000 MHz
] Q factor \ 175.9) ] Q factor ‘u\ 178.9
0 d L 0 d i
1 il 1
-tod - -10d - -
) f
\ [
204 b 20 7
[~ it 7 WA - A T R
40 d -40 de
50 df 50 d
-6 df -60 di
CF 1.7925 GHz 1001 pts Span 20.0 MHz CF 17925 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1.733119 GHz 16.45 dam nd8 down 9.85 MHz ML 1.733299 GHz 15.48 dam nd8 down 9.60 WHZ
T 1 1,727565 GHz -9.21 dBm nd8 26.00 dB TL L 1.727665 GHz -10.68 dBm n 26,00 d8
T2 1 1.737415 GHz -10.16 d8m Q factor 175.9 T2 1 1.737355 GHz -10.32 dém Q factor 178.9

J

J

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mede Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] ) dBm)| ™M1[1]
1.7269260 GHZ|
= ndB 26.00 dB @ ™ nd 26.00 dB
g A A=A AN AR 14.356000000 MHz 0d o Y L P BM A S0, 14.505000000 MHz
i Q factor 120.3 ,’ - Q factor R 119.1
i A |l
a 7 0 T Y
T/
-10 d - -10 d F ‘.—
/{ 1
204 I,f 20d s
o f VN ol N e o R TA i N
oo, i aa-d8 A =
40 df -40 di
50 df 50 d
-6 df -60 di
CF 1.7925 GHz 1001 pts Span 40,0 MHz CF 17925 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1.726926 GHz 15.50 dam nd8 down 14.356 MHz ML 1727135 GHz 13.51 dam nd8 down 14,505 MHz
T 1 1725217 GHz -10.53 dbm nd8 26.00 dB TL L 1.725277 GHz -12.12 dbm nd8 26,00 d8
T2 1 1,739573 GHz -10.05 dém Q factor 120.3 T2 1 1.739783 GHz -12.51 dém Q factor 119.1
L it ] - L ) ] L]

Middle Channel /

20MHz / QPSK

Middle Channel / 20MHz / 16QAM

Spectrum vectrum
Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.39 dBm) ™M1[1] 15.57 dBm)
1.7342180 GHZ| . 1.7369760 GHz
= T ndB 26.00 dB)| @ m\é 26.00 dB|
g " — Jw’(n_“w"’.\,_,.u 18.981000000 MHz 0d . . o B 18.901000000 MHz
‘ " qQ factor 91.4 ﬂ v ’ Q factor™" ‘\ 91.9)
od ! 0 di }
] | 1
-10 d + 10 d “
/ \ ! \
204 : 20d
g S T, PN A ‘f LJV "
J [ I, O WA 1 s e ™
B - 230 By
40 df -40 di
50 df 50 d
-6 df -60 di
CF 1.7925 GHz 1001 pts Span 40.0 MHz CF 17925 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 1,734218 GHz 14.39 dBm nd@ down 18.981 MH2 M1 1.736976 GHz 15.57 dBm nd@ down 18,901 MHZ
T 1 172295 GHz -12.02 dam nd8 26.00 dB TL L 1723029 GHz -10.38 dbm 26,00 d8
T2 1 1.741931 GHz -11.51 d8m Q factor 91.4 T2 1 1.741931 GHz -10.21 dém 91.9
L U J L JU J L]

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FG002628-02B

LTE Band 4

Middle Channel / 1.4MHz / 64QAM

Middle Channel / 3MHz / 64QAM

Ref Level 30.00 cbm  Offset 11,70 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 51 dBm)| ™M1[1] 14.70 dBm)
178277130 GHz 1.73143310 GHz
= WHE 26.00 dB @ ndB 26.00 dB
- Y, L S SN 1.236400000 MHz 04 A E 2.030000000 MHZ]
7 Qfactor 4 1401.5 ] Q factor 569.7)
a 7 1 o 7
-10 d '\'J “i’ -10 de H
! 1} [
20 df 4 20 df +
Pt A ” o
- A T P . I
40 df -40 di
50 d -50 di
-60 d 60 d
CF 1.7325 GHz 1001 pts Span 2.8 MHz CF 1.7325 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 17327713 GHz 13.51 dam nd8 down 1.2364 MHz ML 17314331 GHz 14,70 dBm nd8 down 3.039 WAz
TL 1 1,7318846 GHz -12.12 dbm nd8 26.00 dB TL L 17309715 GHz -11.60 dam n 26.00 dB
T2 1 1,733121 GHz -12.40 dBm Q factor 1401.5 T2 1 1.7340105 GHz -11.21 dém Q factor 569.7
L U J L JU J L]

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ctrum

Ref Level 30.00 dém  Offset 11,70 dB & RBW 100 kHz

pectrum &3

Ref Level 20,00 dém  Offset 11.70 db & RBW 300 kHz

o Att a0de SWT 19ps @ VBW 300 kHz  Mode Auta FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 14.04 dBm)| MI[1] 14.70 dBm
1.73321900 GHz 1.7347380 GHz
= TndB 26.00 dB @ nif 26.00 dB
g - . ABRE o o™ 4945000000 MHz 0d B Vs v O Pt s D 9.670000000 MHZ|
)f g factor a50.5] 7 qQ factor 179.4
od T 0 d {
) ! o) 2
~1od - . -0 d +
[ \ \
204 ] 20d
e A e e
- o o~ - ) A
40 d -40 de
50 df 50 d
60 d -60 di
CF 1.7925 GHz 1001 pts Span 10.0 MHz CF 17925 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1.733219 GHz 14,04 dBm nd8 down 4.945 MHz ML 1.734738 GHz 14,70 dam nd8 down 9.67 WHZ
T 1 1,730042 GHz -12.18 dam nd8 26.00 dB TL L 1.727665 GHz -11.49 dam nd8 26,00 d8
T2 1 1,734988 GHz -11.63 d8m Q factor 350.5 T2 1 1.737335 GHz -11.31 dBm Q factor 179.4

L I ]

L U ]

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

Spectrum pectrum
Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.22 dBm) ™M1[1] 12.00 dBm)
1.7380140 GHz 1.7384940 GHz
= 26.00 dB @ ndB M1 26.00 dB
10 d np o 14.356000000 MHZ, 0d A 19.221000000 MHz|
f i 121.1 #"" (LT LA - 90.4
d i |
o , 0 {
i -/
-10d - 10 d
i v
| / \
20 d 20 d "
\
- L s mf{ Ve
= - <30 #Bm oo
40 df -40 di
50 d -50 di
&nd 60 d
CF 1.7325 GHz 1001 pts Span 90.0 MHz CF 1.7325 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 1.738014 GHz 14.22 dBm nd@ down 14.356 MH2 M1 1.738494 GHz 12.80 dBm nd@ down 19,221 MHZ
TL 1 1,725247 GHz -11.68 dam nd8 26.00 dB TL L 1.72295 GHz -13.55 dbm 26,00 d8
T2 1 1,739603 GHz -12.13 dém Q factor 121.1 T2 1 1.74217 GHz -13.50 dém 90.4
L U J wa L JU J L]

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG002628-02B

Occupied Bandwidth

Mode LTE Band 4 : 99%0BW(MHz)

BW 1.AMHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH 1.08 | 1.09 | 273 | 273 | 451 | 451 | 9.03 | 9.07 | 13.46 | 13.49 | 17.82 | 17.90

Mode LTE Band 4 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM - |64QAM| - |64QAM| - |64QAM| - |64QAM - |64QAM| -
Middle CH 1.09 - 2.73 - 4.49 - 8.99 - 1337 - |1790| -

TEL : 886-3-327-3456 Page Number . A4-6 of 34

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG002628-02B

LTE Band 4

Middle Channel / 1.4AMHz / QPSK Middle Channel / 1.4AMHz / 16QAM

ctrum &3 pectrum &3
Ref Level 30.00 cbm  Offset 11,70 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11,70 b = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.16 dBm) ™M1[1] 1 ) dBm)
- 5 1.73223710 GHz - 1.73284970 GHz,
1 . QecBy 1.082517483 MHz 1088111888 MHz,
[y M A ST e 1 il
10d i i 104
0 di 0 d +
-10 df -10 d J/
204 20d
Aol s ", . e b N N b,
. . - | o g, . S
40 df -40 di
50 df 50 d
-6 df -60 di
CF 1.7925 GHz 1001 pts Span 2.8 MHz CF 17925 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 17322371 GHz 16.16 dam ML L 17328497 GHz 15.50 dam
T 1 1.73196014 GHz 11.68 dBm Oce Bw 1.082517483 MHz TL L 1.73195455 GHz 10.16 dBm Oce Bw 1.086111688 MHz
T2 1 1.73304266 GHz 9.96 dam T2 1 1.73304266 GHz 9.48 dam

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

ctrum = rectrum =
Ref Level 30.00 cbm  Offset 11,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 18.06 dBm) 16.29 dBm)
0 i1 1. 10 GHz - 1.73250600 GHz
| e e o 2.733266733 MHz - 2.727272727 MHZ
N Y T s P
10d 104d
/ f \
od { od . L
! / \
!
-10 -10 df -
/ \
20 d 20 d / v
a =l o P N [t NV N AWy
3ty =
40 df -40 di
50 d -50 di
&nd 60 d
CF 1.7325 GHz 1001 pts Span 6.0 MHz CF 1.7325 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 17333751 GHz 18.06 dam ML 1.732506 GHz 16.29 dam
TL 1 173113337 GHz 11.53 dBm Oce Bw 2.733266733 MHz TL L 1.73113938 GHz 9.77 dBm Oce Bw 2.727272727 MHz
T2 1 1.73386663 GHz 10.12 dam T2 1 1.73386663 GHz 9.46 dam
L U J wa L JU J ]

Middle Channel / 5MHz / QPSK

Middle Channel /

5MHz / 16QAM

L I

ectrum -
Ref Level 30.00 GBm  Offset 11,70 dB & RBW 100 kHz RefLevel 30,00 Bm  Offset 11,70 dB & RBW 100 kHz
o att a0ds BWT 19 ps @ VBW 300 kHz  Mode Auto FFT o att 30de SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.69 dBm) 13.08 dBm)
1.74386900 GHz 1.73442800 GHz
20 A 20 a1
ﬁ*\ ; 4.505494505 MHz v 4.505494505 MHz
- Thnnmaasma e e e A 0d 0 PN P o TATER A mat A oY :
i T
e / \ " /
/ A /
10 df - -10 o -
{
20 d 20 d J
; A iy
PR o A .
40 df -40 di
50 d -50 di
-60 d 60 d
CF 1.7325 GHz 1001 pts Span 10.0 MHz CF 1.7325 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value Y-value | Function | Function Result |
ML f 1.733869 GHz 14.59 dam ML 1.734428 GHz 13.98 dam
TL 1 1,7302423 GHz 9.12 dBm Oce Bw 4.505454505 MHz TL L 1.7302423 GHz 7.74 dom Oce Bw 4.505494505 MHz
T2 1 1.7347478 GHz 9.98 dam T2 1 1.7347478 GHz 8.94 dam

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG002628-02B

LTE Band 4

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.96 dBm) ™M1[1] 16.09 dBm)
- 11 1. 90 GHZ| - . 1.7285040 GHz
- P Y . . 9.030960031 MHz 3 N —_ Occhw 9.070929071 MHZ
B B e ey A2 . N | e ]
10 10
{ \ !
o d L 0 di
| \ f
-10 d - -10 de
! li
204 20d
| P P
- ey - A
40 df -40 di
50 df 50 d
-6 df -60 di
CF 1.7925 GHz 1001 pts Span 20.0 MHz CF 17925 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1,733459 GHz 16.96 dam ML 1.728504 GHz 16.09 dam
T 1 1,7279645 GHz 10.95 dBm Oce Bw 9.030965031 MHz TL L 1.7279945 GHz 9.77 dBm Oce Bw 9.070929071 MHz
T2 1 17369955 GHz 10.62 dam T2 1 17370554 GHz 10.32 dam

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 5.19 dBm)| ™M1[1] 14.96 dBm)
- 1.7264460 GHZ| - 1.7359770 GHz
i Occ B 13.456549457 MHz o - 13.486513487 MHz
1 B P T e it LA |2 Nn e, e
- ho e v T 0d = y oy
{ [ \
od 0 di L
/ \
-tod Z10d - |
/ \I
204 20d
Ay t‘ \ N b e .
\\,.. Ay 0 NS 1 WA \,
=
40 df -40 di
50 df 50 d
-6 df -60 di
CF 1.7925 GHz 1001 pts Span 40,0 MHz CF 17925 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1726446 GHz 15.13 dam ML 1735977 GHz 14,36 dam
T 1 17258167 GHz 9.62 dBm Oce Bw 13.456543457 MHz TL L 1.7257268 GHz 10.22 dBm Oce Bw 13.488513467 MHz
T2 1 17392732 GHz 10.55 dam T2 1 17392133 GHz 9.22 dam

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

Spectrum vectrum
Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
14.94 dBm) ™M1[1 13.92 dBm)
- 1.7405720 GHZ| - 1.7266660 GHz
17.822177822 MHz T 17.902097902 MHz
1 “ A e 1 - .
10d 4 P bty SAAYY R 104 L3 . .
0 / 0 |
| | !
10 df + v 10 d T
/ \ ! |
20 d 20 di ~
o ‘-.,J’F b L o et e R A, )
a0 iy of e P
40 df -40 di
50 df 50 d
-6 df -60 di
CF 1.7925 GHz 1001 pts Span 40.0 MHz CF 17925 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f L.740572 GHz 14,94 dam ML 1.726666 GHz 13.92 dam
T 1 1,7236289 GHz 9.31 dBm Oce Bw 17.822177822 MHz TL L 1.7235869 GHz 8.42 dBm Oce Bw 17.902097902 MHz
T2 1 1741451 GHz 10.57 dam T2 1 1741491 GHz 9.40 dam

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FG002628-02B

LTE Band 4

Middle Channel / 1.4AMHz / 64QAM Middle Channel / 3MHz / 64QAM

ctrum &3 pectrum &3

Ref Level 30.00 cbm  Offset 11,70 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1 14.68 dBm)
0 1.74248320 GHz - 1.73321930 GHz
| f Occ B 1.090909091 MHz _ 2.783266733 MHz
Mrny, o y, e P T e A
w0 i P, i \ w‘ 0d e
7 I |
od r 0di +
Y /
10 df -10 o 1
20 d 20 d /
- — A ~ M
<30, dRmedr S PN SR,
40 df 40 de
50 d 50 d
-60 d 60 d
CF 1.7325 GHz 1001 pts Span 2.8 MHz CF 1.7325 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 17324832 GHz 14,55 dam ML 1.7332193 GHz 14.68 dBm
TL 1 1.73195734 GHz 7.49 dm Oce Bw 1.090305051 MHz TL L 1.73112737 GHz 9.30 dBm Oce Bw 2.733266733 MHz
T2 1 173304825 GHz 6.99 dam T2 1 1.73386064 GHz 9.68 dam

Middle Channel / 5MHz / 64QAM Middle Channel / 10MHz / 64QAM

ctrum = rectrum =
Ref Level 30.00 cbm  Offset 11,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 13.49 dbm)| 14.92 dBm
- 1.73178100 GHz - 1.7363960 GHz
G Occ B 4.485514486 MHz £.991008991 MHZ
T . N T ATARY
w S0 WU 0. SO I G a ,
| | !
o di . 0 di )
7 \ ]
10 d - ‘( -10 di ;
| /
204 £ T 20d
-
« ot (A S D . Ao R
40 df 40 de
50 d S0 d
&nd -60 di
CF 1.7925 GHz 1001 pts Span 10.0 MHz CF 17925 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1731781 GHz 13.49 dam ML 1736396 GHz 14,92 dam
T 1 1,7302522 GHz 7.83 dbm Oce Bw 4,485514456 MHz TL L 1.7280045 GHz 8.79 dBm Oce Bw £.991008991 MHz
T2 1 1.7347378 GHz 7.72 dam T2 1 1.7369955 GHz 8.80 dam
L U J wa L JU J ]

Middle Channel / 15MHz / 64QAM Middle Channel / 20MHz / 64QAM

ectrum -
Ref Level 30.00 GBm  Offset 11,70 OB & RBW 300 kHz RefLevel 30.00 dbm  Offset 11,70 db & RBW 300 khz
o att 0d8 SWT  126ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT  1B.0ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 5 dBm)| 11.91 dBm)
- 1.7366960 GHZ| - 1.7269460 GHz
Occ B 13.966635367 MHz 17.902097902 MHz
- . ~
4 iy a P e i Aia 5 ~laz
0 j P - v 10 r, e i
od 0 d 1
10 df + 10 d 7
/ { L
204 20d
h o \V'V( LA I W A\l KJ \'\"'\' Lo -
UL B =LA
40 df 40 de
50 d S0 d
-6 df -60 di
CF 1.7925 GHz 1001 pts Span 40,0 MHz CF 17925 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1.736696 GHz 13.36 dam ML 1726945 GHz 11.91 dam
T 1 17258167 GHz 8.44 dBm Oce Bw 13.366633367 MHz TL L 1723548 GHz 7.10 dBm Oce Bw 17.902097902 MHz
T2 1 1,7391833 GHz 7.97 dam T2 1 1741451 GHz 6.81 dam
L U J wa L JU J L]
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02B

Conducted Band Edge

LTE Band 4/ 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

m ] o
spectrum :%:‘ Spectrum 7
Ref Level 30.00 dBm  Offset 11.70 dé Mode Auto Sweep Ref Level 30.00 dém Offset 11.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GHEEKARS_ PARS
d 3 3 PARS Line _$PURLOUS_LINE_ABS PAS!
20 UIBIF::‘IH PURIOUS INE_ABS F ..\ 20 GBH‘.‘P * S
[l [
10 dem ] l! 10.dem K \
b f 1 0 dem ; .‘
-10 dBm 4 -10 dBm
SPURIOUS_LINE_ABS \ ;
20 dem 20 dim 7
-30 dBm II[ -30 dem
-40 dBm 40 dejm-
L \: v S
RPN ma TR
TS HE R / 50 dBm . 7
-60 dBm i “\-""
-60 dBm
Start 1.7 GHz 3003 pts Stop 1.712 GHz ||| Start 1.753 GHz 3003 pts Stop 1.765 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs AL Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70900 GHz -38.08 dém -25.08 d& 1.783 GHz 1.755 Ghz 100.000 kHz 1.75476 GHz 21.14 dBm -8.86 dB
1.709 GHz 1.710 GHz 20.000 kiz 1.71000 GHz -25.75 dém -12.75 8 1.755 GHz 1.756 GHz 20,000 kHz 175501 GHz -30.55 dBm -17.55 dB
1,710 GHz 1.712 GHz 100,000 kHz 171022 GHz 21.02 dem -8.97 dB 1.766 CHz 1765 GH2 1.00D MHz 175801 GHz 3915 dim 2613 0B
.
I J1 £
Pates 2 - Date: 2.FEB.2021 1 118

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectru :%:‘ Spectrum 7
Ref Level 30.00 dBm  Offset 11.70 dé Mode Auto Sweep Ref Level 30,00 dém  Offset 11.70 dB Mode Autg Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE GHEEKARS PABS
q 3 3 DABS Li SPURIOUS INE_ABS PASS
20 dIBIﬁr‘IH PURIOUS INE_ABS PABS ZDUB;':i‘P S
" ot
10 dem [ \ 10 dary L "\
1
0ds ] ’1 0 demf \
-10 dem ! % -10 dim ‘
SPURIOUS_LINE_ABS [ |
20 dem = 20 dbm !
P | ., | ™
-20 dBm ot _,,/” -30 dBm L‘“ = "
h,
40 derm. — -40 dem e a1
I " i)
~ ~ wmﬂwrm"M "“WWMWA - vy
OB -50 dem o
&0 dBm 50 derm
Start 1.7 GHz 3003 pts Stop 1.712 GHz ||[['Start 1.753 GHz 3003 pts Stop 1.765 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Law Range Up REBW Freguency Power Abs ALl Rangelow | Rangeup | REW | Frequency | Powerabs | ALimit
1.700 Gz 1.709 GHz 1.000 MHz 170898 GHz -22,10 dém -9.10 d& 1.753 Ghz 1.755 Ghz 100.000 kHz 1.75402 GHz 13.19 dBm -16.81 dB
1.708 GHe 1.710 GHz 20.000 kHz 1.71000 GHz -31.64 dém -18.64 d8 1.755 GHz 1.756 GHz 20.000 kHz 1.7505 GHz -36.65 dBm -23.65 de
1,710 GHz 1.712 GHz 100,000 kHz 1.71073 GHz 13.37 dBm -16.63 dB 1756 CH2 1768 GH2 1,000 Mz 75601 CHe 2408 dhm 1108 db

i ;
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SPORTON LAB.
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Report No. : FG002628-

02B

LTE Band 4/ 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum =l ¢ um
Ref Level 30.00 dBm  Offset 11.70 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.70 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKABS PAES
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine —FPURIOUS_|INE_ABS P 20 gbine 5
f i
f
10 dBm fl \ 10 dBm f \
ode I 0 dBm J ‘
-10 dBm -10 dBm.
SPURIOUS_LINE_ABS ]H }
-20 dBm } - -20 dBm ﬂ
-30 dBm -30 dBm
-40 dam el f Wyt w0 cnl
Mﬂw W ' \ L4 i =
- R J R N R
“SOHE ‘J»j -50 dBm \'\M
-60 dBm -60 dBm
Start 1.7 GHz 3003 pts stop 1.712 GHz |||l start 1.753 GHz 3003 pts Stop 1.765 GHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1,700 GHz 1.709 GHz 1.000 MHz 1.70900 GHz -37.71 dBm -24.71 d8 1.753 GHz 1.755 GHz 100.000 kHz 1.75474 GHz 20.32 dBm -9.68 db
1.709 GHz 1.710 GHz 20.000 kHz 1.71000 GHz -25.34 dBm -12.34 dB 1.755 GHz 1.756 GHz 20,000 kHz 1.75501 GHz -29.29 dbm -16.20 dB
1.710 GHz 1.712 GHz 100,000 kHz 1.71026 GHz 20.41 dBm -9.59 d& 1.756 GHz 1.765 GHz 1,000 MHz 1.75602 GHz -38.77 dbm -25.77 dB
\
il A I [] o
Date: 2.FEB.2021 13:39:40 Date 2.FEB.2021 13

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.70 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.70 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE GHEEKARS PABS
1 5 5 ABS Li SPURIOUS INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PASS 20 chine s
10 dBrm iy ey, 10 dﬂrfm“‘h\
0dB f \\ o dBI’ﬁI \
-10 dBm ,J 1 -10 ddm :
SPURIOUS_LINE_ABS |‘ | \
20 dem T 20 dbm
MI; J \
-30 dBm M.ar’ ,M JQJ;HJBW L"v o, M
-40 dBm WW‘ 40 dBm "'“"‘\\,’ i
PR S M
=10l 1) — 50 dem B M et e T
-60 dem -60 dem
Start 1.7 GHz 3003 pts Stop 1.712 GHz ||[['Start 1.753 GHz 3003 pts Stop 1.765 GHz
[Spurlous Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Powerabs |  atimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
1.700 Gz 1.700 GHz 1.000 MHz 170895 GHz -20.62 dém -7.82.d8 1.753 Ghz 1.755 Ghz 100.000 kHz 1.75460 GHz 12.20 dBm -17.80 dB
1.709 GHz 1.710 Ghz 20.000 kiz 1.71000 GHz -32.34 dbm -19.34.d8 1.755 GHz 1.756 GHz 20,000 kHz 1.75506 GHz -35.16 dBm -22.16 dB
1,710 GHz 1.712 GHz 100,000 kHz 171061 GHz 12.71 dBm -17.29 dB 1.766 CHz 1768 GH2 1.00D MHz 75600 CHe 23,55 dBm ~10°50 db
T
I 1 P
Date: 2.FEB.202 1 2.FEB.2021 13:
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SPORTON LAB.
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—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70800 GHz -24.60 dBm -11.60 d& 1.750 GHz 1.755 Ghz 100.000 kHz 1.75035 GHz ©.36 dBm -24.64 dB
1.709 GHz 1.710 GHz £0.000 kHz 1.71000 GHz -32.62 dbm -19.62 d& 1.755 GHz 1.756 GHz 50,000 kHz 1.75501 Gz -33.22 dBm -20.22 dB
1.710 GHz 1.715 GHz 100,000 kHz 1.71401 GHz 5.45 dBm -24.55 dB 1.756 GHz 1765 GH2 1,000 Mz 75605 CHe 35,00 dhm 1200 db,
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